
Owner’s Manual 

            And 

Assembly Instructions 

                                          

Mayfield Cottage 
                                                

                                                       Model: 9200

                                      

                                  Fit N’ Fun is a product line of Creative Cedar Designs 



Fit N’ Fun 

Thank you for purchasing a 
Fit N’ Fun

Playcenter. We hope it will 
bring you and your children 

many years of safe and
                 enjoyable backyard fun.

Table of Contents
Letter to Customer                          2
Positioning Your Playcenter                3
Tools Required for Assembly                3
Helpful Installation Hints 4
Operating Instructions           5
Maintenance Instructions                   6
Disposal Instructions 6
CPSC Information Sheet                                                    7
Assembly Instructions 9
Limited Warranty                                                                43
Warranty Claim Procedure                                                44
Customer Registration Card                                             45

Your owner’s manual should be read carefully 
before starting assembly.



1

STOP…PLEASE READ!! 
IF YOU HAVE ANY QUESTIONS OR ARE 

MISSING A PART, PLEASE DO NOT CONTACT 
THE RETAILER THAT YOU PURCHASED THIS 

PRODUCT FROM. PLEASE EMAIL
 (custservice   creativecedardesigns.com)

AT OUR OFFICES, 1-888-363-4967.
OUR TRAINED STAFF WILL ANSWER YOUR 

QUESTIONS AND / OR EXPEDITE PARTS 
THAT YOU MAY NEED.

For the most efficient service, please log onto 
our websites at 

http://www.creativecedardesigns.com
 and register your 

unit as well as make an order for any missing or 
damaged parts.

For all international customers, please visit the following website for information on all warranty 
issues including where to obtain replacement parts. 

http://www.creativecedardesigns.com

OR CONTACT US DIRECTLY
@



2       

Dear Customer: 

Thank you for purchasing a Fit N' Fun Playcenter.  We hope it will bring you 
and your children many years of safe and enjoyable fun. Fit N' Fun equipment 
is recommended for use by children 3 to 10 years of age. Fit N' Fun  structures 
are not intended for public use. Fit N' Fun  does not warranty any of its 
residential structures subjected to commercial use.

WARNING: This Symbol points out important safety instructions which, if 
not followed, could endanger the personal safety of yourself and your 
children and/or damage your property. You MUST read and follow all 
instructions in this manual before attempting to use this playcenter. 

WARNING: Children must NOT use this playcenter until unit has been 
completely assembled and inspected by an adult to insure set has been 
properly installed.

Please follow all recommendations below.  Failure to do so may result in the warranty 
being void and/or safety violations that could result in serious injury.  The following 
information has been provided to help you in your installation, continued satisfaction, and 
safe operation of your Fit N' Fun purchase. 
Always keep the safety of your children in mind as your play structure is being built and 
as your children play on the set.  Before your children play on the set please review the 
Operation Instructions with them to help ensure their safety. 

PLEASE RETAIN THESE INSTRUCTIONS FOR FUTURE REFERENCE.  
KEEP THEM IN A SAFE PLACE WHERE YOU CAN REFER TO THEM AS 
NEEDED. IN ORDER TO PROVIDE YOU WITH THE MOST EFFICIENT 
SERVICE, IT IS REQUIRED THAT YOU PROVIDE US WITH THE PART 
NUMBERS WHEN ORDERING PARTS.
Please do NOT return the playcenter to the retailer from which it was purchased, 
without first contacting Customer Service. 

General Information:
Please take time and fill out the information below.  This information will be needed for 
warranty issues.
Date of Purchase:_______________  Date stamped on box:______________ 

Manufacturer: Creative Cedar Designs Vendor:_____   _________________
                PO Box 40225     ______________________ 

Glen Oaks, New York 11004 ______________________ 

                        E-mail: custservice@creativecedardesigns.com
Website: http://www.creativecedardesigns.com

                        
Unit Type:
Unit Name: Mayfield Cottage Revision Date: 1/19/2010
Unit Model Number: 9200    
                     
          



3        

The instructions and owner’s manual for your new Playcenter should be read in its 
entirety before assembly, to minimize problems and safety issues.  We recommend 
reading the owner’s manual thoroughly after you have identified all of the parts for your 
Playcenter as discussed in the Helpful Installations Hints section below. 

Positioning Your Play center 

1. The Playcenter is designed to be installed on a level surface by an Adult with an 
Adult helper.  Try to place in a flat area of your yard to minimize ground 
preparation.

2. Create a site free of obstacles that could cause injuries – such as low overhanging 
branches, overhead wires, tree stumps and/or roots, large rocks, bricks, and 
concrete.

3. Choose a level location for the equipment.  This can reduce the likelihood of the 
play set tipping over.

4. It is a good idea to place your Playcenter in an area that is convenient for adults to 
watch children at play. 

5. The area that you choose should be policed for glass, rocks or anything jagged or 
sharp that could endanger your children’s safety.  The surface underneath your 
play system can cause or prevent injuries.  We have additional suggestions in the 
Suggested Playground Surfacing Section. 

6. Do not build your playset on top of surfacing material. 

Tools Required for Installation: 
(These are the tools that are generally required for assembly of our playsets. These tools are not included in the playset purchase.)

                                             
                  

(Tape Measure)                                                 (Level 24”)                                (Claw Hammer)
           

( 3/8” Cordless Drill )                      (Drill attachments:   Phillips head screw)     (RubberMallet –Optional)
                
        
              

    (An Adult w/an                  (Phillips & Straight Blade                
Adult helper)                        screw drivers)



4        

Helpful Installation Hints 

1. Depending on your experience, assembly of this Play set should take 
approximately 3 to 4 hours after inventory of parts. Therefore, we recommend 
you set aside a full day for assembly.   

2. Identify all of the parts for your Playcenter.  Empty each box and lay out boards 
so you can see each part.  Your instruction book will have detailed drawings that 
will make it easy for you to recognize individual parts.  Keep all hardware and 
metal parts separate from wooden pieces. 

3. After everything is laid out, check carefully to ensure all parts are present.  Make 
sure there are no broken boards. 

4. Find an area to sort your hardware.  It is best to open the hardware on a solid 
surface so that you do not lose any pieces in the grass.  This will save time and 
familiarize you with all the different pieces in the hardware bag. 

5. Important note:  Wood has some natural defects such as knots, surface cracks, 
etc…  We reject parts that are structurally defective.  We use a high quality 
lumber in our structures; however, you should inspect each part for splinters or 
rough spots and sand them smooth to prevent injury. 

6. After steps 1 thru 4 have been completed, read all the way through the 
instructions completely.  Reading instructions after you have studied the parts will 
help you understand more clearly the installation process, and help to eliminate 
unnecessary mistakes. 

7. Pay close attention to the diameter and length of each bolt and screw.  There will 
be different sizes in the same bag, so they must be sorted correctly. 

8. Never tighten hardware completely at first.  It helps to have some adjustment for 
bolt alignment while you are attaching parts together.  After everything is square, 
tighten each joint. 

9. After the main unit is assembled it is critical that the floor is level and square.  If 
the main frame is not level, the walls will be out of square. 

10. After you complete installation, make sure every bolt, screw, and nut is tight, and 
every board is secure.  Wood will expand and contract with the seasons.  Check 
all bolt connections every two weeks. 

11. Place the set on level ground. 



Operating Instructions:

NOTE: Your children’s safety is our #1 concern.  Observing the 
following statements and warnings reduces the likelihood of serious or 
fatal injury.  Please review these safety rules regularly with your 
children. 

1. This Playcenter is designed for the use of 4 occupants.

2. On-site adult supervision is required.

3. Instruct children not to use the equipment in a manner other than intended. 

4. The parents should have the children dress appropriately with well-fitting shoes. 
Loose clothing such as scarves and ponchos should not be worn.  Always take off, 
tie up or tuck in cords and drawstrings on children’s clothing.  These things can 
get caught on playground equipment and strangle a child. 

5. Instruct children to never crawl on top of a fort roof. 

6. Instruct children not to attach items to the playground equipment that are not 
specifically designed for use with the equipment, such as, but not limited to, jump 
ropes, clothesline, pet leashes, cables and chain as they may cause a strangulation 
hazard.

7. Do not allow children to crawl through window openings.

8. Children should not sit on shelves.

 

  

                                                                       5 

READ! VERY IMPORTANT!
If you are missing parts or have questions regarding the installation of our quality product PLEASE email or
contact us directly. Our trained staff will be happy to assist you. Please do not return the product to the retail store. 

Customer service hours: 
Monday thru Friday 9am to 5pm 

Saturday 9am to 2pm (During Season) 
Eastern Standard Time. 

E-mail: custservice@creativecedardesigns.com
Ph:1-888-363-4967



     6      

Maintenance Instructions: 
1. Check all nuts and bolts twice monthly during the usage season and tighten as required. (But 

not so tight that you crack the wood)  It is particularly important that this procedure be 
followed at the beginning of each season.  

2. Inspect wood parts monthly.  The grain of the wood sometimes will lift in the dry season 
causing splinters to appear.  Light sanding may be necessary to maintain a safe playing 
environment.  If you are treating your Playcenter with stain regularly, it will help prevent 
severe checking/splitting and other weather damage. 

3. We have applied a waterborne transparent stain to your unit.  This is done for color only.  
Once or twice a year, depending on your climate conditions, you must apply some type of 
protection (sealant) to the wood of your unit.  Prior to the application of sealant, lightly sand 
any “rough” spots on your set.  Please note this is a requirement of your warranty.  

4. Creating and maintaining the Playcenter on a level location is very important.  As your 
children play, your Playcenter will slowly dig its way into the soil, and it is very important 
that it settles evenly.  Make sure the play set is level and true once each year or at the 
beginning of each play season.

Disposal Instructions: 
When the Playcenter use is no longer desired, it should be disassembled and disposed of in such a 
way that no unreasonable hazards will exist at the time the unit is discarded. 



7      

APPENDIX A 
Information on Playground Surfacing Materials:

The following information is from the United States Consumer Product Safety 
Commission’s Information Sheet for playground surfacing material   Also see the 
following website for additional information: www.cpsc.gov/cpscpub/pubs/323.html.

X3.  CONSUMER INFORMATION SHEET FOR PLAYGROUND SURFACING MATERIALS11 

X3.1 The U.S. Consumer Product Safety Commission (CPSC) estimates that about 100,000 playground 
equipment-related injuries resulting from falls to the ground surface are treated annually in U.S. hospital 
emergency rooms.  Injuries involving this hazard pattern tend to be among the most serious of all 
playground injuries, and have the potential to be fatal, particularly when the injury is to the head.  The 
surface under and around playground equipment can be a major factor in determining the injury-causing 
potential of a fall.  It is self evident that a fall onto a shock-absorbing surface is less likely to cause a 
serious injury than a fall onto a hard surface.  Playground equipment should never be placed on hard 
surfaces such as concrete or asphalt and while grass may appear to be acceptable it may quickly turn to 
hard packed earth in areas of high traffic.  Shredded bark mulch, wood chips, fine sand or find gravel are 
considered to be acceptable shock absorbing surfaces when installed and maintained at a sufficient depth 
under and around playground equipment. 
X3.2 Table X3.1 lists the maximum height from which a child would not be expected to sustain a life-
threatening head injury in a fall onto four different loose-fill surfacing materials if they are installed and 
maintained at depths of 6, 9, and 12 in.  However, it should be recognized that all injuries due to falls 
cannot be prevented no matter what surfacing material is used. 
X3.3 It is recommended that a shock absorbing material should extend a minimum of 6 ft in all directions 
from the perimeter of stationary equipment such as climbers and slides.  However, because children may 
deliberately jump from a moving swing, the shock absorbing material should extend in the front and rear of 
a swing a minimum distance of 2 times the height of the pivot point measured from a point directly beneath 
the pivot on the supporting structure. 
X3.4 This information is intended to assist in comparing the relative shock-absorbing properties of various 
materials.  No particular material is recommended over another.  However, each material is only effective 
when properly maintained.  Materials should be checked periodically and replenished to maintain correct 
dept as determined necessary for your equipment.  The choice of a material depends on the type and height 
of the playground equipment, the availability of the material in your area, and its cost. 

11This information has been extracted from the CPSC publications “Playground Surfacing — 
Technical Information Guide” and “Handbook for Public Playground Safety.”  Copies of these reports can 
be obtained by sending a postcard to: Office of Public Affairs, U.S. Consumer Product Safety Commission, 
Washington, D.C., 20207 or call the toll-free hotline: 1-800-638-2772. 

 The American Society for Testing and Materials takes no position respecting the validity of any 
parent right asserted in connection with any item mentioned in this standard.  Users of this standard are 
expressly advised that determination of the validity of any such parent rights, and the risk of infringement 
of such rights, are entirely their own responsibility. 

The standard is subject to revision at any time by the responsible technical committee and must be 
reviewed every five years and if not revised, either approved or withdrawn.  Your comments are invited 
either for revision of this standard or for additional standards and should be addressed to ASTM 
Headquarters.  Your comments will receive careful consideration at a meeting of the responsible technical 
committee, which you may attend.  If you feel that your comments have not received a fair hearing your 
should make your views known to the ASTM Committee on Standards.  100 Barr Harbor Drive, West 
Conshohocken, PA 19428. 



   

Customer Notes 



Mayfield Cottage
Assembly Instructions

CAUTION: Adult Assembly Required.
Hardware contains small pieces with
sharp points. Keep parts out of the
reach of children until assembled.
Parts of this product can present
dangers if improperly assembled.

WARNING: CHOKING HAZARD
Unassembled parts may be a choking
hazard to children 3 years and
younger

CAUTION: The plastic bags that contain
the hardware may present a choking
hazard to small children. Please keep
these bags and all plastic bags out of
the reach of children. Do not allow
children to play with them and dispose
of them immediately when empty.

9



Basic Setup Dimensions Place the set on level ground, not less than 6ft [2 M]from any structure or
obstruction such as a fence, garage, house, overhanging branches,
laundry lines or electrical wires.

HEIGHT = 5'-6" [1684mm]

10



Parts Identification

11

2A021 RIGHT FRONT WALL
(1 REQ.)

2A022 FRONT GABLE
(1 REQ.)

2A023 DOOR
(1 REQ.)

2A024 PORCH ROOF (Lt.)
(1 REQ.)

2A025 PORCH ROOF (Rt.)
(1 REQ.)

2A026 BACK WALL
(1 REQ.)

2A027 BACK GABLE
(1 REQ.)

2A028 LEFT WALL
(1 REQ.)

2A029 RIGHT WALL
(1 REQ.)

2A030 SMALL ROOF SECTION
(1 REQ.)

2A031 LARGE ROOF SECTION
(1 REQ.)

2A032 FLOOR SQUARE
(16 REQ.)

2A033 DORMER FRONT
(1 REQ.)

2A034 WINDOW SILL
(1 REQ.)

6 7/8 [175mm]

1 3/8 [35mm]

6
7/
8
[1
75
m
m
]

LF109 STOOLSEAT
(2 REQ.)

LJ104 UPRIGHT (RT)
(2 REQ.)

LJ105 UPRIGHT (LT)
(2 REQ.)

Ø1 1/8 [Ø29mm]
14 [356mm]

LP110 STOOL LEG
(8 REQ.)

44 3/16 [1123mm]

1 1/2 [38mm]

1
1/
2
[3
8m
m
]

51 1/4 [1302mm]
1 1/2 [38mm]

1
1/
2
[3
8m
m
]



Parts Identification

12

LK77 SHELF GUSSET
(3 REQ.)

6 5/8 [168mm]

6
5/
8
[1
68
m
m
]

1 [25mm]
LK81 SHELF GUSSET

(3 REQ.)

7 11/16 [195mm]

5
7/
8
[1
50
m
m
]

1 [25mm]

40 15/16 [1040mm]
1 [25mm]

2
1/
16
[5
2m
m
]

LN18 SUB-FLOOR SLAT
(3 REQ.)

40 15/16 [1040mm]
1 [25mm]

2
1/
16
[5
2m
m
]

LN19 SUB-FLOOR SLAT
(1 REQ.)40 15/16 [1040mm]

1 [25mm]

2
1/
16
[5
2m
m
]

LN20 SUB-FLOOR SLAT
(1 REQ.) LN21 SUB-FLOOR SLAT

(3 REQ.)

29 1/8 [740mm]
1 [25mm]

2
1/
16
[5
2m
m
]

LN22 SUB-FLOOR SLAT
(1 REQ.)

29 1/8 [740mm]
1 [25mm]

2
1/
16
[5
2m
m
]

LN23 SUB-FLOOR SLAT
(1 REQ.)

29 1/8 [740mm]
1 [25mm]

2
1/
16
[5
2m
m
]

LP24 SUB-FLOOR SLAT
(1 REQ.)

40 15/16 [1040mm]
1 [25mm]

1
3/
16
[3
0m
m
]

31 1/2 [800mm]
1 [25mm]

1
3/
16
[3
0m
m
]

LP25 SUB-FLOOR SLAT
(1 REQ.)

40 15/16 [1040mm]
1 [25mm]

1
3/
16
[3
0m
m
]

LP26 SUB-FLOOR SLAT
(1 REQ.)

31 1/2 [800mm]
1 [25mm]

1
3/
16
[3
0m
m
]

LP27 SUB-FLOOR SLAT
(1 REQ.)

14 1/16 [358mm]

11/16 [17mm]

6
1/
8
[1
55
m
m
]

LQ57 SOFFIT BOARD
(1 REQ.)

14 1/16 [358mm]

5
7/
8
[1
50
m
m
]

11/16 [17mm]

LQ58 SMALL GABLE
(1 REQ.)

4
1/
2
[1
15
m
m
]

10 7/16 [266mm]

11
/1
6
[1
7m
m
]

LR92 DORMER WALL (LT)
(1 REQ.)

10 7/16 [266mm]

4
1/
2
[1
15
m
m
]

11
/1
6
[1
7m
m
]

LR93 DORMER WALL (RT)
(1 REQ.)

11/16 [17mm]

4
15
/1
6
[1
25
m
m
]

7 1/16 [180mm]

LR96 DORMER GABLE
(1 REQ.)

11/16 [17mm]

4
15
/1
6
[1
25
m
m
]

7 1/16 [180mm]

LR97 DORMER BRACE
(1 REQ.)

7 1/16 [180mm]

3
1/
2
[8
9m
m
]

11/16 [17mm]

LS98 DORMER BRACE
(1 REQ.)

11 15/16 [304mm]

3
5/
16
[8
4m
m
]

5/
8
[1
6m
m
]

LS99 DORMER ROOF BRD.
(1 REQ.)

15 3/4 [400mm]

3
5/
16
[8
4m
m
]

5/
8
[1
6m
m
]

LS100 DORMER ROOF BRD.
(1 REQ.)

11 11/16 [298mm]

3
5/
16
[8
4m
m
]

5/
8
[1
6m
m
]

LS101 DORMER ROOF BRD.
(1 REQ.)

15 7/16 [393mm]

3
5/
16
[8
4m
m
]

5/
8
[1
6m
m
]

LS102 DORMER ROOF BRD.
(1 REQ.)

44 3/4 [1137mm]

7/16 [11mm]

3
3/
8
[8
6m
m
]

LS40 WALL SLAT
(1 REQ.)



Parts Identification

(P-TUB-G) GREEN TUB
(1 REQ.)

(P-TUB-B) BLUE TUB
(1 REQ.)

13
(P004) Plastic Stakes

(2 REQ.) PLACARD (1 REQ.)

Fit
N' Fun

38 15/16 [988mm]

3
3/
16
[8
1m
m
]

7/16 [11mm]

LS41 WALL SLAT
(1 REQ.)

22 1/16 [560mm]

11/16 [17mm]

2
[5
1m
m
]

LS52 DOOR STOP
(1 REQ.)

44 3/4 [1137mm]
7/16 [11mm]

3
3/
8
[8
6m
m
]

LS65 WALL SLAT
(1 REQ.)

38 15/16 [988mm]

3
3/
8
[8
6m
m
]7/16 [11mm]

LS66 WALL SLAT
(1 REQ.)

32 13/16 [833mm]
11/16 [17mm]

3
1/
2
[8
9m
m
]

LS75 SHELF BOARD
(1 REQ.)

32 13/16 [833mm]

11/16 [17mm]

3
1/
2
[8
9m
m
]

LS76 SHELF BOARD
(1 REQ.)

26 [660mm]

11/16 [17mm]

2
7/
8
[7
3m
m
]

LT28 FENCE PICKET
(9 REQ.)

21 5/8 [550mm]
11/16 [17mm]

2
7/
8
[7
3m
m
]

LT29 FENCE PICKET
(22 REQ.)

26 [660mm]

11/16 [17mm]

2
7/
8
[7
3m
m
]

LT30 FENCE PICKET
(1 REQ.)

23 3/4 [603mm]
11/16 [17mm]

2
11
/1
6
[6
8m
m
]

LT31 FENCE RAIL
(2 REQ.)

36 1/4 [920mm]
11/16 [17mm]

2
11
/1
6
[6
8m
m
]

LT32 FENCE RAIL
(2 REQ.)

36 1/4 [920mm]
11/16 [17mm]

2
11
/1
6
[6
8m
m
]

LT33 FENCE RAIL
(2 REQ.)

42 5/8 [1083mm]
11/16 [17mm]

2
11
/1
6
[6
8m
m
]

LT34 FENCE RAIL
(2 REQ.)

32 7/8 [835mm]
11/16 [17mm]

2
11
/1
6
[6
8m
m
]

LT35 FENCE RAIL
(2 REQ.)

24 [610mm]
11/16 [17mm]

2
11
/1
6
[6
8m
m
]

LT36 BOTTOM WALL RAIL
(1 REQ.)

47 1/2 [1207mm]
11/16 [17mm]

2
11
/1
6
[6
8m
m
]

LT48 CORNER UPRIGHT
(1 REQ.)

19 [483mm]
11/16 [17mm]

2
11
/1
6
[6
8m
m
]

LT49 BRACE
(8 REQ.)

25 1/16 [636mm]

11/16 [17mm]
2
11
/1
6
[6
8m
m
]

LT61 ROOF TRIM
(2 REQ.)

43 3/4 [1111mm]

2
11
/1
6
[6
8m
m
]

11/16 [17mm]

LT62 ROOF TRIM
(2 REQ.)

44 3/4 [1137mm]
11/16 [17mm]

2
11
/1
6
[6
8m
m
]

LT63 BOTTOM WALL RAIL
(1 REQ.)

47 1/2 [1207mm]
11/16 [17mm]

2
11
/1
6
[6
8m
m
]

LT70 CORNER UPRIGHT
(1 REQ.)

35 3/16 [894mm]
11/16 [17mm]

2
11
/1
6
[6
8m
m
]

LT71 BOTTOM WALL RAIL
(2 REQ.)

(PW099) WINDOW FRAME
(1 REQ.)

(M1127) L-BRACKET
(13 REQ.)

(PHN867) PLASTIC PHONE
(1 REQ.)

(DRKNOB) DOOR KNOB
(1 REQ.)

(SH275) DOOR HINGE
(2 REQ.)



Hardware Identification

0

1/4"

1/2"

3/4"

1"

2"

3"

4"

5"

14

0
5mm
10

15

25
20

30

40

50

60

70

80

90

100

110

120

130

140

Imperial Metric

FW1/4 Flat Washer

WS1/8 X 3/4" Wood Screw

SHM1/4X1 1/4 Socket Head Bolt

SHM1/4X1 3/4 Socket Head Bolt

SHM1/4X7/8 Socket Head Bolt

WS1/8 X 1 1/8" Wood Screw

ALLEN WRENCH

LW1/4 Lock Washer

WS1/8 X 1 3/4" Wood Screw

WS1/8 X 1" Wood Screw

WS1/8 X 2 1/8" Wood Screw

SH2-5/16X2 1/2 Socket Head Bolt

5/16TN

5/16" T-nut

5/16" Flat Washer
5/16FW

5/16" Lock Washer
5/16LW

(10)

(4)

(2)

(22)

(70)

(150)

(10)

(57)
(31)

(26)

(26)

(4)

(104)

(26)

WS1/8 X 1 5/8" Wood Screw

(6)

SH2-1/4X1 1/8 Socket Head Bolt

(1)

SH2-1/4X2 3/8 Socket Head Bolt

(5)

1/4" Barrel Nut

(2)

#14TS3/4

3/4" Tapping Screw

(27)

WS1/8 X 3/8" Wood Screw

(4)

WS#8 X 3/4" Wood Screw

(12)

SH2-5/16X2 5/8 Socket Head Bolt

(4)

SH2-1/4X1 5/8 Socket Head Bolt

(1)

SN1/4

SHM1/4X1 1/8 Socket Head Bolt

(4)

WS1/8 X 1 3/8" Wood Screw

(42)

SH2-5/16X2 1/4 Socket Head Bolt

(18)

WS1/8 X 5/8" Wood Screw

(2)

WS1/8 X 2" Wood Screw

(24)



1) Do not include bolt head when measuring length of bolt.

Measuring hardware

NOTES:

2) Include full length of deck screw when measuring.

It is very important that you get the right hardware in the correct place when assembling the
unit. You can use the ruler below to measure your hardware or you can compare the

hardware to the hardware identification page.

0

1/
4" 1/
2"

3/
4" 1" 2" 3" 4" 5"

0 5m
m

10
15 25

20 30 40 50 60 70 80 90

10
0

11
0

12
0

13
0

14
0

15



Phase
1 Phase Hardware

Phase Parts

16

Sub-Floor
Assembly

LP24 SUB-FLOOR SLAT
(1 REQ.)

LP25 SUB-FLOOR SLAT
(1 REQ.)

LP26 SUB-FLOOR SLAT
(1 REQ.)

LP27 SUB-FLOOR SLAT
(1 REQ.)

LN18 SUB-FLOOR SLAT
(3 REQ.)

LN19 SUB-FLOOR SLAT
(1 REQ.)

LN20 SUB-FLOOR SLAT
(1 REQ.)

LN21 SUB-FLOOR SLAT
(3 REQ.)

LN22 SUB-FLOOR SLAT
(1 REQ.)

LN23 SUB-FLOOR SLAT
(1 REQ.)

LN22LP25

LN20

LN21

LN21

LN21
LP27

LP26

LN23

LN19

LN18

LN18

LN18

LP24

Note: It is vital that the sub-floor
is square after this phase!

SHM1/4X1 3/4 Socket Head Bolt

(10)
FW1/4 Flat WasherLW1/4 Lock Washer

(10)(10)WS1/8 X 3/4" Wood Screw

(14)

DECK SCREWS

SHM1/4X1 3/4 Socket Head Bolt
LOCK WASHER
& FLAT WASHER

Note: It is vital that the sub-floor
is square after this phase!

SHM1/4X1 3/4 Socket Head Bolt
LOCK WASHER
& FLAT WASHER

DECK SCREWS



Phase
2 Phase HardwareFloor Square Att.

Phase Parts

NOTE: MAKE SURE SQUARES ARE
FLUSH WITH OUTSIDE EDGE
SUB-FLOOR THEN SECURE EACH
SQUARE WITH (8) WOOD SCREWS!

17

2A032 FLOOR SQUARE
(16 REQ.)

WS1/8 X 2 1/8" Wood Screw

(80)

LAYOUT PATTERN

FLUSH ALL
AROUND

WS1/8 X 2 1/8" Wood Screw

(6) SCREWS EACH
0N THESE ROWS

NO SCREWS
(NO CROSS SLAT
UNDERNEATH)

(4) SCREWS EACH
0N THESE ROWS

LP27

LP26



Right Wall Prep.Phase
3 Phase Hardware

Phase Parts

18

2A029 RIGHT WALL
(1 REQ.)

LT71 BOTTOM WALL RAIL
(1 REQ.)

SH2-5/16X2 1/4 Socket Head Bolt

(4)

T-NUTS

INSIDE VIEW

LJ104 UPRIGHT (RT)
(2 REQ.)

(10)
5/16" T-nut

5/16" Lock Washer

(4)

5/16" Flat Washer

** ALL T-NUTS ARE TOWARD

THE INSIDE OF THE UNIT **

STEP 1:

STEP 1: INSERT (5) T-NUTS
INTO INSIDE HOLE OF EACH 'LJ104'
MAKE SURE T-NUTS ARE FLUSH TO
SURFACE

NOTE: MAKE SURE UPRIGHTS ARE
ORIENTED CORRECTLY.
T-NUTS ARE INSERTED TOWARD
THE INSIDE OF THE UNIT

WS1/8 X 1 1/8" Wood Screw

(4)

(4)

'LT71' IS ATTACHED TO WALL FRAME
WITH WS1/8 X 1 1/8" WOOD SCREWS

(BOTTOM EDGES ARE FLUSH)

LT71

FLUSH LT71

WALL

UPRIGHT

SH2-5/16X2 1/4 Socket Head Bolt
LOCK WASHER
& FLAT WASHER

T-NUTS
ORIENTED
INSIDE

INSIDE



Phase
4

19

Left Wall Prep. Phase Hardware

Phase Parts

LT71 BOTTOM WALL RAIL
(1 REQ.)

SH2-5/16X2 1/4 Socket Head Bolt

(4)
(12)

5/16" T-nut

5/16" Lock Washer

(4)

5/16" Flat Washer

WS1/8 X 1 1/8" Wood Screw

(4)

(4)

2A028 LEFT WALL
(1 REQ.)

LJ105 UPRIGHT (LT)
(2 REQ.)

T-NUTS
ORIENTED
INSIDE

SH2-5/16X2 1/4 Socket Head Bolt
LOCK WASHER
& FLAT WASHER

'LT71' IS ATTACHED TO WALL FRAME
WITH WS1/8 X 1 1/8" WOOD SCREWS

(BOTTOM EDGES ARE FLUSH)
FLUSH LT71

WALL

UPRIGHT

INSIDE
LT71



Phase
5

Left Wall
Assembly

Phase Parts

Phase Hardware

20

LT48 CORNER UPRIGHT
(1 REQ.)

LT70 CORNER UPRIGHT
(1 REQ.)

SH2-5/16X2 1/4 Socket Head Bolt

(6)
5/16" Lock Washer

(6)

5/16" Flat Washer

(6)

LEFT WALL FROM PHASE 4

SH2-5/16X2 1/4 Socket Head Bolt
LOCK WASHER
& FLAT WASHER

LT48

LT70



Phase
6

Front & Back Wall
Attachment

Phase Parts

21

2A021 RIGHT FRONT WALL
(1 REQ.)

2A026 BACK WALL
(1 REQ.)

Phase Hardware
SH2-5/16X2 1/4 Socket Head Bolt

(4)
5/16" Lock Washer

(4)

5/16" Flat Washer

(4)

RIGHT WALL ASSEMBLY

2A026

2A021

SH2-5/16X2 1/4 Socket Head Bolt
LOCK WASHER
& FLAT WASHER

SH2-5/16X2 1/4 Socket Head Bolt
LOCK WASHER
& FLAT WASHER

LT36 BOTTOM WALL RAIL
(1 REQ.)

LT36

WS1/8 X 1 1/8" Wood Screw

(4)

'LT36' IS ATTACHED TO WALL FRAME
WITH WS1/8 X 1 1/8" WOOD SCREWS
(BOTTOM & SIDE EDGES ARE FLUSH)

FRONT WALL

RIGHT WALL

Note!Important



Phase
7

Note!Important

Left Wall
Attachment Phase Hardware

Phase Parts

22

LT63 BOTTOM WALL RAIL
(1 REQ.)

FLUSH

'LT63' IS ATTACHED TO WALL
FRAME OF BACK WALLWITH
WS1/8 X 1 1/8" WOOD SCREWS
(BOTTOM EDGES ARE FLUSH)

WS1/8 X 1 1/8" Wood Screw

(4)

WS1/8 X 1 1/8" Wood Screw

RIGHT WALL

BACK WALL

LEFT WALL ASSEMBLY

PUSH LEFT WALL UPRIGHT
AGAINST BACK WALL EDGE
(BOTTOM EDGES ARE FLUSH)

FLUSH

RIGHT WALL

LEFT WALL

(2) WS1/8 X 1 1/8" Wood Screws
INTO BOTTOM BOARD 'LT63'

(5) WS1/8 X 1 5/8" Wood Screws
(USE PRE-DRILLED HOLES
THROUGH 'LT70' INTO BACK
WALL)

WS1/8 X 1 5/8" Wood Screw

(5)

Note!Important



Phase
8 Phase Hardware

Front & Back Wall
Slat Attechment

23

WS1/8 X 1" Wood Screw

(10)

Phase Parts

LS40 WALL SLAT
(1 REQ.)

LS41 WALL SLAT
(1 REQ.)

LS65 WALL SLAT
(1 REQ.)

LS66 WALL SLAT
(1 REQ.)

LS41

LS40

LS66

LS65

SH2-1/4X1 1/8 Socket Head Bolt

(1)
FW1/4 Flat WasherLW1/4 Lock Washer

(1)(1)

WS1/8 X 1" Wood Screw

PUSH SLATS AGAINST UPRIGHT

PUSH SLATS
AGAINST
UPRIGHT

WS1/8 X 1" Wood Screw



Phase
9

Front & Back Gable
Attachment Phase Hardware

Phase Parts

24

2A027 BACK GABLE
(1 REQ.)

2A022 FRONT GABLE
(1 REQ.)

2A022

2A027

SH2-5/16X2 5/8 Socket Head Bolt

(4)
5/16" Lock Washer

(4)

5/16" Flat Washer

(4)

WS1/8 X 1" Wood Screw

(10)

WS1/8 X 1" Wood Screw
(INSTALL SCREWS IN REMAINING
OPEN SLAT HOLES AFTER GABLE HAS
BEEN ATTACHED)



Shelf
Assembly

Phase
10 Phase Hardware

Phase Parts

25

LK77 SHELF GUSSET
(3 REQ.)

6 5/8 [168mm]

6
5/
8
[1
68
m
m
]

1 [25mm]
LK81 SHELF GUSSET

(3 REQ.)

7 11/16 [195mm]
5
7/
8
[1
50
m
m
]

1 [25mm]

LS75 SHELF BOARD
(1 REQ.)

LS76 SHELF BOARD
(1 REQ.)

2A034 WINDOW SILL
(1 REQ.)

FLUSH

WS1/8 X 2" Wood Screw

CENTER GUSSETS ON PRE-­DRILLED HOLES

LS75

LS76

LK77
LK77

578

CENTER GUSSETS ON PRE-­DRILLED HOLES

LEFT WALL SHELF

RIGHT WALL SHELF

WS1/8 X 2" Wood Screw

FLUSH

LK81

2A034

WS1/8 X 2" Wood Screw

(12)



Shelf
Attachment

Phase
11

26

Phase Hardware

CENTER SHELF AND FLUSH WITH WINDOW EDGE.
ATTACH TO WALL WITH WOOD SCREWS
THROUGH PRE-­DRILLED HOLES ON THE
INSIDE OF THE WALL AND INTO THE GUSSETS.
(TYPICAL FOR RIGHT & LEFT WALLS)

WS1/8 X 2" Wood Screw

LEFT WALL

Phase Parts

SHELF ASSEMBLIES FROM
PREVIOUS PHASE

WS1/8 X 2" Wood Screw

(12)



Phase
12

27

Brace
Attachment Phase Hardware

Phase Parts

LT49 BRACE
(8 REQ.)

WS1/8 X 1" Wood Screw

(32)

2 116 [53mm]

FLUSH

FLUSH

FLUSH

CENTER LINE

2 116 [52mm]

FLUSH

Note!Important

Note!Important

LT49

INSIDE VIEW OF FRONT WALL

LT49



Fence
Assembly

Phase
13 Phase Hardware

28

LT28 FENCE PICKET
(9 REQ.)

LT30 FENCE PICKET
(1 REQ.)

Phase Parts

SH2-1/4X1 5/8 Socket Head Bolt

(5)

SH2-1/4X2 3/8 Socket Head Bolt

(5)
LW1/4 Lock Washer

(10) FW1/4 Flat Washer

(10)

LP26

LP27

LT30

SH2-1/4X1 5/8 Socket Head Bolt
1/4" LOCK WASHER
& 1/4" FLAT WASHER

SH2-1/4X2 3/8 Socket Head Bolt
1/4" LOCK WASHER
& 1/4" FLAT WASHER



Place Cottage
On Floor

Phase
14

29

PLACE THE FLOOR ASSEMBLY IN THE SAFE AREA YOU HAVE CHOSEN (MAKE
SURE THE AREA IS LEVEL). NOTE THE ORIENTATION OF THE COTTAGE DOOR IN
RELATIONSHIP TO THE FLOOR ASSEMBLY WITH FENCE UPRIGHTS ATTACHED, AS
SHOWN BELOW.

PLACE THE COTTAGE TOWARDS THE CENTER OF
THE FLOOR FOR NOW (TEMPORARY). THIS WILL
ALLOW ROOM TO WORK AROUND THE COTTAGE
AS WE PROCEED WITH THE FENCE ASSEMBLY.

DO NOT USE THE SHELVES TO LIFT THE
COTTAGE ONTO THE FLOOR.
THIS MAY DAMAGE THE SHELVES!

DOOR



Fence Rail
Assembly

Phase
15 Phase Hardware

Phase Parts

30

LT32

LT31

LT34
LT33

LT31 FENCE RAIL
(2 REQ.)LT32 FENCE RAIL

(2 REQ.)

LT33 FENCE RAIL
(2 REQ.)

LT34 FENCE RAIL
(2 REQ.)

WS1/8 X 2 1/8" Wood Screw

(4)

SHM1/4X1 1/4 Socket Head Bolt
(4)

LW1/4 Lock Washer

(4) FW1/4 Flat Washer

(4)

SHM1/4X1 1/4 Socket Head Bolt
1/4" LOCK WASHER
& 1/4" FLAT WASHER

90°

90°

LT32 & LT33

TYPICAL DETAIL

PREPARE (2) ASSEMBLIES AS SHOWN

PREPARE (2) ASSEMBLIES AS SHOWN

NOTE NOTCH ORIENTATION

FLUSH

LT31 & LT34



Fence Rail
Attachment

Phase
16 Phase Hardware

31

90°

90°

90°

LT33

90°

Note!Important

MAKE SURE ALL RAILS ARE LEVEL
AND ALL PICKETS ARE SQUARE WITH THE RAILS!

SUGGEST THE
USE OF A GRIP

LT31

WS1/8 X 1 1/8" Wood Screw

(30)

LW1/4 Lock Washer

(2) FW1/4 Flat Washer

(2)

90°

Note!Important

LT30

LT33

LT32

SHM1/4X7/8 Socket Head Bolt
1/4" LOCK WASHER
& 1/4" FLAT WASHER

SN1/4 Barrel Nut

SN1/4 Barrel Nut

(2)SHM1/4X7/8 Socket Head Bolt
(2)



Attach Cottage
to Fence

Phase
17 Phase Hardware

32

LT35

90°

SHM1/4X1 1/8 Socket Head Bolt
(4)

WS1/8 X 1 1/8" Wood Screw

(12)

LW1/4 Lock Washer

(4) FW1/4 Flat Washer

(4)

SHM1/4X1 1/8 Socket Head Bolt
1/4" LOCK WASHER
& 1/4" FLAT WASHER

SHM1/4X1 1/8 Socket Head Bolt
1/4" LOCK WASHER
& 1/4" FLAT WASHER

WS1/8 X 1 1/8" Wood Screw

CAREFULLY POSITION / ALIGN COTTAGE WITH
HOLES IN REAR FENCE RAILS 'LT31' THEN
ATTACH 'LT35' AS SHOWN BELOW.

LT35 FENCE RAIL
(2 REQ.)

Phase Parts

LT31



L-Bracket
Attachment

Phase
18

Phase Parts

33

Phase Hardware

Note!Important

(M1127) L-BRACKET
(13 REQ.)

#14TS3/4

3/4" Tapping Screws

(26)

DOOR

L-BRACKET

L-BRACKETS

L-BRACKETS

(3) L-BRACKETS
INSIDE COTTAGE

FENCE RAIL BRACKETS:
CENTER BRACKETS VERTICALY ON RAILS AND ATTACH
WITH (2) #14 X 3/4 TAPPING SCREWS EACH
(TYPICAL 8 PLACES)

FENCE ENTRY BRACKETS:
POSITION BRACKETS ON FLOOR AND
AGAINST EACH ENTRY PICKET, ATTACH
WITH (2) #14 X 3/4 TAPPING SCREWS EACH
(TYPICAL 2 PLACES)

COTTAGE INTERIOR BRACKETS:
POSITION BRACKETS ON FLOOR AND AGIANST WALL
WHERE SHOWN AND ATTACH WITH (2) #14 X 3/4
TAPPING SCREWS EACH
(TYPICAL 3 PLACES)

FENCE
ENTRY

PLAN VIEW
FENCE
ENTRY

TAPPING SCREW
ATTACHMENT DETAIL

FW1/4 Flat Washer

(26)

FLAT WASHER



Fence Picket
Attachment

Phase
19

34

Phase Parts

Phase Hardware
WS1/8 X 1 1/8" Wood Screw

(88)

LT29 FENCE PICKET
(22 REQ.)

SIDE 1
SIDE 4

SIDE 3
SIDE 2

SIDE 1

SIDE 2

SIDE 3 SIDE 4

2382

2

2

2

2

2

238

238

238

2 916

2 916

2 916

2 916

2 916

2 916

2 916

2 916

2 916

2 916

2 916 2 916

4 516

4 516
4 516

4 516

WS1/8 X 1 1/8" Wood Screw



Roof
Attachment

Phase
20

35

Phase Parts

Phase Hardware

2A030 SMALL ROOF SECTION
(1 REQ.)

2A031 LARGE ROOF SECTION
(1 REQ.)

FLUSH

Note!Important
WS1/8 X 2 1/8" Wood Screw

(14)

PEEK DETAIL

LT61 ROOF TRIM
(2 REQ.)

LT62 ROOF TRIM
(2 REQ.)

ATTACH
THIS ROOF SECTION FIRST

WS1/8 X 2 1/8" Wood Screw

3
8

3
8

WS1/8 X 1 3/8" Wood Screw

(14)



Dormer
Assembly

Phase
21

36

2A033 DORMER FRONT
(1 REQ.)

LR92 DORMER WALL (LT)
(1 REQ.)

LR93 DORMER WALL (RT)
(1 REQ.)

LR96 DORMER GABLE
(1 REQ.)

LR97 DORMER BRACE
(1 REQ.)

LS98 DORMER BRACE
(1 REQ.)

LS99 DORMER ROOF BRD.
(1 REQ.)

LS100 DORMER ROOF BRD.
(1 REQ.)

LS101 DORMER ROOF BRD.
(1 REQ.)

LS102 DORMER ROOF BRD.
(1 REQ.)

Phase Parts

Phase Hardware

LS101

FLUSH LS101

LS102

LR93

LS100

L299

LR92

LR97

LR96

2A033

LS98

WS1/8 X 1 3/8" Wood Screw

(26)

90° LR92
LS98

LR93
LR97

'LS98' & 'LR97' ARE
FLUSH WITH THIS EDGE

SURFACES ARE FLUSH

5

STEP 1:

PEEK DETAIL
LS100

LS99

PARTS ARE FLUSH

LS101

LS102
LS100
L299

STEP 2:

PARTS ARE FLUSH

2A033

STEP 3:

WS1/8 X 1" Wood Screw

(2)

(6) WS1/8 X 1 3/8" Wood Screw

(6) WS1/8 X 1 3/8" Wood Screw

(14) WS1/8 X 1 3/8" Wood Screw
(2) WS1/8 X 1" Wood Screw

WS1/8 X 1" Wood Screw

WS1/8 X 1"
Wood Screw



Accessory
Attachment

Phase
22

37

POSITION DORMER OVER PRE-DRILLED
HOLES ON ROOF. ATTACH TO ROOF
FROM INSIDE OF COTTAGE WITH
1" WOOD SCREWS GOING INTO
PART# 'LS98' ON THE DORMER

LS98

DORMER

WS1/8 X 3/4" Wood Screw

(8)

Phase Hardware
WS1/8 X 1" Wood Screw

(2)

WS1/8 X 3/8" Wood Screw

(4)

(P-TUB-G) GREEN TUB
(1 REQ.)

(P-TUB-B) BLUE TUB
(1 REQ.)

(PW099) WINDOW FRAME
(1 REQ.)

Phase Parts

(PHN867) PLASTIC PHONE
(1 REQ.)

3/4" Tapping Screws

(1)Note!Important

WS1/8 X 3/4" Wood Screw

CENTER PHONE ON FRAME
AND ATTACH WITH 3/4" TAPPING SCREW



Porch Roof &
Door Stop

Phase
23

38

2A024 PORCH ROOF (Lt.)
(1 REQ.)

2A025 PORCH ROOF (Rt.)
(1 REQ.)

LS52 DOOR STOP
(1 REQ.)

Phase Hardware

Phase Parts

SH2-5/16X2 1/2 Socket Head Bolt

(4)
(4)

5/16" T-nut

5/16" Lock Washer

(4)

5/16" Flat Washer

WS1/8 X 1 1/8" Wood Screw

(4)

(4)

STEP 1: INSERT (2) T-NUTS
INTO INSIDE HOLE OF 2A024 & 2A025
MAKE SURE T-NUTS ARE FLUSH TO
SURFACE

2A024
2A025

SH2-5/16X2 1/2 Socket Head Bolt
LOCK WASHER & FLAT WASHER
(THROUGH INSIDE OF COTTAGE

AND INTO T-NUTS ON PORCH ROOFS)

2A024

2A025

LS52

REST
ON FLOOR

1"

Note!Important



Porch Roof &
Stool Assembly

Phase
24

39

LF109 STOOLSEAT
(2 REQ.)

LP110 STOOL LEG
(8 REQ.) LQ57 SOFFIT BOARD

(1 REQ.)
LQ58 SMALL GABLE

(1 REQ.)

Phase Hardware

Phase Parts

Note!Important

LQ57

LQ58

WS1/8 X 2 1/8" Wood Screw

(6)
WS1/8 X 1 3/8" Wood Screw

(2)

FLUSH
STEP 1: CENTER 'LQ58' ON 'LQ57'
AS SHOWN AND ATTACH WITH
(3) WS1/8 X 2 1/8" Wood Screw

WS1/8 X 1" Wood Screw

WS1/8 X 1" Wood Screw

STOOL ASSEMBLY:
PUSH LEGS TO THE BOTTOM OF THE HOLES
AND ATTACH WITH (4) WS1/8 X 1 3/4" Wood Screw

WS1/8 X 1 3/4" Wood Screw

(8)
WS1/8 X 1" Wood Screw

(14)



Door & Placard
Attachment

Phase
25

40

2A023 DOOR
(1 REQ.)

(SH275) DOOR HINGE
(2 REQ.)

PLACARD (1 REQ.)

Fit
N' Fun

Phase Hardware

Phase Parts
5
8

1

Fit
N' Fun

1/2"

1/2"

3

3

ATTACH PLACARD
WITH (2) W3/16X5/8 SCREWS.

CENTERED ON PORCH GABLE.

WS1/8 X 1 5/8" Wood Screw

DOOR KNOB

(DRKNOB) DOOR KNOB
(1 REQ.)

WS1/8 X 5/8" Wood Screws
(2)

DOOR ATTACHMENT:
POSITION DOOR AND HINGES USING DIMENSIONS SHOWN.
ATTACH HINGES WITH (6) WS#8 X 3/4" Wood Screws EACH.

WS#8 X 3/4" Wood Screw

(12)

3 1/2"

19 3/8"

WS1/8 X 1 5/8" Wood Screw

(1)

1/8" DRILL BIT



AnchoringPhase
26

41

NOTE: DO NOT OVER TIGHTEN
HARDWARE.

ASSEMBLY COMPLETE!
MAKE SURE TO TIGHTEN ALL

HARDWARE

1 3/4" Deck Screw

2 - Plastic Stakes - P004

WS1/8 X 1 3/4" Wood Screws
2

Phase Hardware

Phase Parts

STAKE

STAKE



   

Customer Notes 



LIMITED WARRANTY 

  

Creative Cedar Design offers many fun, interactive, and safe play sets. We only guarantee the original purchaser that this 

product is free of defects in materials for 30 days from the date of purchase. The product registration card, along with a copy of 

the dated purchase receipt, must be returned to Creative Cedar Designs, within 30 days from the date of purchase. 

Under this warranty there will be a replacement for the defective component of the play set.  All the wood components 

in the play set are covered by a 5 year prorated warranty against wood rot and termite damage.  All other parts are covered by a 

one year warranty.  This guarantee is effective only if the product has been assembled and maintained in accordance with the 

instructions. This warranty does not cover the cost of labor, expedited freight, and cost of freight after the first 30 of purchase, 

commercial use, abuse, accident, modification, addition of any accessories not sold by Creative Cedar Design, cosmetic issues 

such as fading or scratches from normal wear, or any other cause not arising from defects in material and product. (Minor wood 

checks, cracks, surface cracks, peeling, splinters are all natural characteristics of wood and does not affect the structural integrity 

and are not covered under warranty.) 

Creative Cedar Design reserves the right to obtain photos or physical evidence of the parts that are claimed to be 

defective before we issue the warranty claim.  Any parts returned to our warehouse will be paid for by the customer, unless 

otherwise documented.  We have the necessary machinery/equipment to test and verify that the part is in fact defective. 

At both of our warehouse facilities, there are many experienced staff members that will be able to fulfill your claim 

within 1 to 2 weeks and ensure that your product is free of defects.  In addition they will be able to answer any additional 

questions you may have.   

It is our commitment to you that you can trust Creative Cedar Design products you bring into your home. We have 

carefully designed all of our products with aggressive and consistent testing. We continue to test our products at various phases 

of the entire production process.    

For warranty service or replacement part information, please visit our website at www.creativecedardesigns.com or call 

1-888-FNF-GYMS (1888-363-4967) or write to us at: Consumer Service, Creative Cedar Design/Fun N Fit, PO Box 40225, 

Glen Oaks, New York 11004, U.S.A.  Replacement parts are available for purchase after the warranty expires.  Please contact 

us for details.  

Warranty: 5 Year Pro Rated for wood components - 1 Year for All Other Parts 

Years from Date of Purchase Cost to Customer 

0-1 (after first 30 days) 0% and S&H 

2 20% and S&H 

3 40% and S&H 

4 60% and S&H 

5 80% and S&H 

Over 5 100% and S&H 

  

  

 43



Warranty claim procedure
If you are confident that your playsystem has been installed and 
maintained properly, and you have a warranty claim, proceed 
with the following steps: 

1. We will need copy of your proof of purchase (Vendor sales 
receipt only.) 

2. We require a brief written description of the warranty issue. 
3. Photos of warranted parts and of the entire play system. 

If any of the above steps are not completed, there may be 
delays in the completion of your claim, or possibly warranty 
cancellation.

Mail information to: 

or email at 
custservice@creativecedardesigns.com

Our customer service department will review the claim and 
make contact with the customer by mail or by phone. 

1-888-F  NF  -G   YM   S

44

Creative Cedar Designs

1-888-3  63  -4967

P.O. Box 40225
Glen Oaks, NY 11004



PRODUCT REGISTRATION CARD 
Please complete this Product Registration Card along with a copy of the receipt and return to Creative 

Cedar Design., within 30 days of original purchase in order to validate time of purchase for warranty.  

Name:_______________________________________________________________ 
Address:______________________________________________________________
City, State, Zip Code:___________________________________________________ 
Phone:_______________________________________________________________
Date of Purchase:______________________________________________________ 
Purchased Through:_________________________________________________ 
City, State, Zip Code:___________________________________________________ 
Playset Name:____________________________Playset Model:_________________ 



PRODUCT REGISTRATION CARD 

Please complete this Product Registration Card along with a copy of the receipt and return to Creative 

Cedar Design., within 30 days of original purchase in order to validate time of purchase for warranty.  

FOLD HERE 

Place

Stamp 

Here

Creative Cedar Design, Inc. 

          PO Box 40225

Glen Oaks, New York 11004 


